— CATAS Sp.A.

via Antica, 24/3
33048 San Giovanni al Natisone (UD)
+39 0432 747211 - lab@catas.com

Testing Certification Research www.catas.com
Date received: 05/12/19 CERANTOLA S.P.A.
fi ) VIA GIORGIONE 2-ZONA IND.LE
Date of issue: 22/01/20 31037 RAMON DI LORIA (TV)
Report consists of 6 test reports. ITALIA

Defects before testing: None

Sample name: TORRE CHAIR

SAMPLE N° 282652

Overall dimensions: 450 x 390 x 800 (h) mm

List of test reports:

1. Seat and back fatigue test EN 1728:2012+AC:2013

2. Seat front edge durability test EN 1728:2012+AC:2013
3. Leg forward static load test EN 1728:2012+AC:2013
4. Leg sideways static load test EN 1728:2012+AC:2013
5. Seat impact test EN 1728:2012+AC:2013

6. Back impact test EN 1728:2012+AC:2013

This document is validated by digital signature and time stamping in accordance
with the ltalian laws and the European Directives which regulate the electronic
signature systems.

lanaging Director
I. rea Giavon

The sample name and, when relevant/ its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test report relates to the
sample submitted for the test and no ¢thers. Additions, deletions or alterations are not permitted. This test report must always be reproduced in its entirety. Unless
otherwise required by standards and téchnical specifications or agreed with the customer, any declarations of conformity made by CATAS are based on the comparison
between results and reference values, where the confidence intervals of the measures are not taken into account. Unless otherwise stated, sampling is made by the
customer; in this case the test results are referred to the sample as received.
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— CATAS S.p.A.
via Antica, 24/3
33048 San Giovanni al Natisone (UD)
+39 0432 747211 - lab@catas.com

Testing Certification Research www.catas.com
SAMPLE N° 282652
Date of issue: 22/01/20
Sample weight: Not determined
Sample name: TORRE CHAIR

3 @

Side view Rear view

Bottom view

The sample name and, when relevant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test report relates to the
sample submitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be reproduced in its entirety. Unless
otherwise required by standards and technical specifications or agreed with the customer, any declarations of conformity made by CATAS are based on the comparison
between results and reference values, where the confidence intervals of the measures are not taken into account. Unless otherwise stated, sampling is made by the
customer; in this case the test results are referred to the sample as received.
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TEST REPORT
CERANTOLA S.PA.

282652 / 1 A\ VIA GIORGIONE 2-ZONA IND.LE

Revision: 0 > 31037 RAMON DI LORIA (TV)
evision: S ITALIA

Date received: 05/12/19
Date of test: 12/12/19
Date of issue: 22/01/20
Sample name: TORRE CHAIR

Seat and back fatigue test EN 1728:2012+AC:2013

Test performed according to EN 16139:2013+AC:2013

Seat and back fatigue test, clause 6.17, EN 1728:2012+AC:2013

Test results:

Seat force | Back force Number
N N of cycles Remarks
1.000 230 100.000 No defects

Note:
According to EN 1728:2012+AC:2013, back force has been reduced from 300 N to 230 N to avoid tipping.

The test results comply with the requirements in clause 5 a), b), ¢) and d) of EN 16139:2013+AC:2013,
level 1.

This document is validated by digital signature and time stamping in accordance
with the Italian laws and the European Directives which regulate the electronic
signature systems.

The sample name and, when relev. its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test report relates to the
sample submitted for the test and n&“others. Additions, deletions or alterations are not permitted. This test report must always be reproduced in its entirety. Unless
otherwise required by standards and technical specifications or agreed with the customer, any declarations of conformity made by CATAS are based on the comparison
between results and reference values, where the confidence intervals of the measures are not taken into account. Unless otherwise stated, sampling is made by the
customer; in this case the test results are referred to the sample as received.
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282652 / 2 g VIA GIORGIONE 2-ZONA IND.LE

Revision: 0 5 31037 RAMON DI LORIA (TV)
evision: 3 ITALIA

Date received: 05/12/19
Date of test: 07/01/20
Date of issue: 22/01/20
Sample name: TORRE CHAIR

Seat front edge durability test EN 1728:2012+AC:2013

Test performed according to EN 16139:2013+AC:2013

Seat front edge durability test clause 6.18, EN 1728:2012+AC:2013

Test results:

Points of Seat force | Number of
application N cycles Remarks
100 mm back from

the front and 800 50.000 No defects

sides edges
Note:
The test results comply with the requirements in clause 5 a), b), ¢) and d) of EN 16139:2013+AC:2013,
level 1.

Due to the small size of the seat, the seat forces were applied with the local loading pad @ 100 mm
(clause 5.7 of EN 1728:2012+AC:2013).

This document is validated by digital signature and time stamping in accordance
with the Italian laws and the Eurgpean Directives which regulate the electronic
signature systems.

The sample name and, when relevah{f its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test report relates to the
sample submitted for the test and pthers. Additions, deletions or alterations are not permitted. This test report must always be reproduced in its entirety. Unless
otherwise required by standards and/technical specifications or agreed with the customer, any declarations of conformity made by CATAS are based on the comparison
between results and reference values, where the confidence intervals of the measures are not taken into account. Unless otherwise stated, sampling is made by the
customer; in this case the test results are referred to the sample as received.
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TEST REPORT
282652 / 3
Revision: 0 W
Date received: 05/12/19
Date of test: 20/01/20
Date of issue: 22/01/20
Sample name: TORRE CHAIR

B e
/A

N~
%

CERANTOLA S.P.A.

VIA GIORGIONE 2-ZONA IND.LE
31037 RAMON DI LORIA (TV)
ITALIA

Leg forward static load test EN 1728:2012+AC:2013

Test results:

Test performed according to EN 16139:2013+AC:2013

Leg forward static load test clause 6.15, EN 1728:2012+AC:2013

level 1.

Forward Balancing
horizontal force seat force l\#umbler Remarks
N N of cycles
500 1.000 10 No defects
Note:

The test results comply with the requirements in clause 5 a), b), ¢) and d) of EN 16139:2013+AC:2013,

This document is validated by digital signature and time stamping in accordance
with the lItalian laws and the European Directives which regulate the electronic

signature systems.

The sample name and, when releva

ts description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test report relates to the

sample submitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be reproduced in its entirety. Unless
otherwise required by standards and technical specifications or agreed with the customer, any declarations of conformity made by CATAS are based on the comparison
between results and reference values, where the confidence intervals of the measures are not taken into account. Unless otherwise stated, sampling is made by the

customer; in this case the test results are referred to the sample as received.
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282652 / 4 g VIA GIORGIONE 2-ZONA IND.LE

Revision: 0 5 31037 RAMON DI LORIA (TV)
evision: S ITALIA

Date received: 05/12/19
Date of test: 20/01/20
Date of issue: 22/01/20
Sample name: TORRE CHAIR

Leg sideways static load test EN 1728:2012+AC:2013

Test performed according to EN 16139:2013+AC:2013

Leg sideways static load test clause 6.16, EN 1728:2012+AC:2013

Test results:

Sideways Balancing
horizontal force seat force l\#umbler Remarks
N N of cycles
340 1.000 10 No defects
Note:
According to EN 1728:2012+AC:2013, horizontal force has been reduced from 400 N to 340 N,
to avoid tipping.

The test results comply with the requirements in clause 5 a), b), ¢) and d) of EN 16139:2013+AC:2013,
level 1.

This document is validated by digital signature and time stamping in accordance
with the Italian laws and the Eurppean Directives which regulate the electronic
signature systems.

The sample name and, when relevant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test report relates to the
sample submitted for the test and fig/others. Additions, deletions or alterations are not permitted. This test report must always be reproduced in its entirety. Unless
otherwise required by standards and technical specifications or agreed with the customer, any declarations of conformity made by CATAS are based on the comparison
between results and reference values, where the confidence intervals of the measures are not taken into account. Unless otherwise stated, sampling is made by the
customer; in this case the test results are referred to the sample as received.
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Revision: 0 > 31037 RAMON DI LORIA (TV)
evision: S ITALIA

Date received: 05/12/19
Date of test: 20/01/20
Date of issue: 22/01/20
Sample name: TORRE CHAIR

Seat impact test EN 1728:2012+AC:2013

Test performed according to EN 16139:2013+AC:2013

Seat impact test clause 6.24, EN 1728:2012+AC:2013

Test results:

Mass of Height

. Impact Number

impactor of drop ; Remarks
kg mm point of drops
25 240 point A 10 No defects

100 mm from the
25 240 front seat edge 10 No defects
Note:

The test results comply with the requirements in clause 5 a), b), c) and d) of EN 16139:2013+AC:2013, level 1.

This document is validated by digital signature and time stamping in accordance
with the Italian laws and the Eyropean Directives which regulate the electronic
signature systems.

aging Director

Man
g Giavon

The sample name and, when releygnt, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test report relates to the
sample submitted for the test an others. Additions, deletions or alterations are not permitted. This test report must always be reproduced in its entirety. Unless
otherwise required by standards and technical specifications or agreed with the customer, any declarations of conformity made by CATAS are based on the comparison
between results and reference values, where the confidence intervals of the measures are not taken into account. Unless otherwise stated, sampling is made by the

customer; in this case the test results are referred to the sample as received.
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Back impact test EN 1728:2012+AC:2013

Test performed according to EN 16139:2013+AC:2013

Back impact test clause 6.25, EN 1728:2012+AC:2013

Test resulis:

Mass of
Angle ; Number
S mpsgctor of cycles Remarks
38 6,5 10 No defects
Note:
The test results comply with the requirements in clause 5 a), b), ¢) and d) of EN 16139:2013+AC:2013,
level 1.

This document is validated by digital signature and time stamping in accordance
with the Italian laws and the European Directives which regulate the electronic
signature systems.

naging Director

The sample name and, when relevapt, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test report relates to the
sample submitted for the test and n¢ others. Additions, deletions or alterations are not permitted. This test report must always be reproduced in its entirety. Unless
otherwise required by standards atd technical specifications or agreed with the customer, any declarations of conformity made by CATAS are based on the comparison
between results and reference values, where the confidence intervals of the measures are not taken into account. Unless otherwise stated, sampling is made by the

customer; in this case the test results are referred to the sample as received.
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